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Pengarah,

FALCON SAFE MARKETING SDN. BHD.
LOT 4912, JALAN TERATAI,

OFF 5'2 MILES, JALAN MERU,

41050 KLANG ,

SELANGOR DARUL EHSAN

(u/p : Encik Monarudin Maokhfar)

Tuan,

PER : LAPORAN UJIAN DAYA KETAHANAN API PINTU BESI NO : 13/05/1005

Parkare dialos adalab  Airujuk. € kacite dimeklumkan ~hak FP'M el ~un
menjc 2 kan Jjian ke ahanea ¢ pi bag’ PFi « Be: berdc arkai, Piar ‘o an © 35 474 ¢
Tart 2 1907 @ Fr Test on Building A avric: And swostures 1 Me il of
Dete minc 'or of The ire Re sk nce of Ne v Low - Bearit 1 Eler er s of « or huction
darn syarnke: tou Lada ca 9/2015.

Sukacita dimaklumkan keputusan ujicn tersebut adalah seperti berlkut :

Integriti 23 minit
Insulasi 93 minit

Bersama —sama ini disertakan Laporan Ujian No : 13/05/1005 uniuk simpanan
tuan.

Sekian, terima kasih,

Sava yang menurut perintah,

i MI BIN JABAR)
Pegawci Penyelidik,

b.p Ketua Pengarah
FRIM.
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This rencrt is NOT A QUALITY ASSURANCE CERTIFICATE NOR AN APPROVAL PERMIT. Trie repor refers oy 1o samples submitted by
client ta FRIM and tested by FRIM. T FIRE PROTECTION LABORATORY is nof responsible in selection of samples for festing. This
repart only be repraciuced In full, Exracts or dbridgsments of repor shall not Be published by any means of forms without witien
apgroval from the "DIRECTOR GENERAL FRIM'.

Our Ref ® FRIM 394 /490/5/6 KIt. 4 [ }
Issued by ¥ Fire Protection Laboratory ,
Issue date & Single Leaf Fully Insulated Steel Metal Door with Metal Door Frames
Product STRONG DOOR
Applicant 5 FALCON SAFE MARKETING SDN. BHD.
LOT 4912, JALAN TERATAI,
OFF 5 Y2 MILES, JALAN MERU,
41050 KLANG ,
SELANT OR L. RU | HSAL
Ri terence Stee dar / BS47¢ PARTZ : 8, FRETESTON o 'LDI' =& ATE 1ALy AN
Te t etk od STCUCH 'RES © AET IOD. F DETE MINA IC 4 OF1 'E| RE RESIS ANCE

OF NON LOAD BEARING ELEMENTS UF CONSTRUCHON

Description of test item : The lest specimen consisted 1 single —acting, single lecf, fully insulated
steel door and frame assemblies with overall dimension of 2026mm
height by 1100 mm width by 130 mm thick, complete with hardware
and fixed o a metal door frames. The door sets was erected onto the
test fumnace within the RSJ steel frame with brick wall surrounding it.

There is no factory verificafion by FPL staff . Verification on the
dimension for the lest item is only done in FPL laboratory.

Full description of the test specimen is detailed in Page 4 of this report,

Model z STRONG DOOR 85M
Job No % FPL 210413
Date of fest T 22/5/2013

Date received

FIRE PROTECTION LABGRATORY Tal 03 8279 TAGTITI00, Fax 1 603 - 6208 1003
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apcrt s NOT A QUALITY ASSURANCE CERTIFICATE NOR AN APPROVAL PERMIT. Trie report refers crly 1o samples submitted by
client fo FRIM and fested by FRIM, 11 FIRE PROTECTION LABORATORY is rof responsiole in selaction of samgles for tasting. This
report orly be rsprocucsd in Ul Extracts or abridgeents of report shall nel be oublisned oy cny means o lorms withoul witlan
approval Fom the "DIRECTOR GENERAL FRIM'.

Plate 2. During the fest, {Time : 17 min}

FIRE PROTECTION LABORATGRY Tel 103 4273 TAOT/TISO,
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This report is NOT A QUALITY ASSURANCE CERTIFICATE NOR AN APPROVAL PERMIT. The report refers only 1o samples submitted by
client to FRIM and fested by FRIM. Tha FIRE PROTECTION LABORATORY = nof resporsib e in selectan of samples for fesfing. This
report enly be reproduced in full. Extracts o akriagements of report shall not be publshed by any means or forms without written
cporoval rom the "DIRECTOR GENERAL FRIM'.

Flate 2. After the test. (Exposed side) Plate 10. After the test. [Unexposed side}

FIRE PROTECTION LABORATGRY Tel 103 6279 TAOT/T3S9, Fax :
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